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Parts List

1 Right Stand 1 48 Rubber Sleeve 2
2 Left Stand 1 49 Back Pad 1
3 Bottom Cross Brace 1 50 Headrest 1
4 Cross Brace 1 51 Left Shoulder Pad 1
5 Back Pad Frame 1 52 Right Shoulder Pad 1
6 Cushion Frame 1 53 Plug Φ38 2
7 Left Arm Frame 1 54 Plug □50×100 7
8 Right Arm Frame 1 55 Plug □40×80 2
9 Swing Frame 1 56 Plug □30×60 2

10 Seat Cushion Adjustment Bracket 1 57 Belt 2
11 Spacer Sleeve Φ13×Φ8.5×12.7 1 58 Safety Belt 1
12 Spring Cylinder 1 59 Plug Φ50 2
13 Bar 1 60 Nylon Rolling Sleeve 2
14 Handle Connection Bracket 1 61 Bearing6203-2Z 6
15 Auxiliary Foot Rest 1 62 Bearing6004-2Z 2
16 Rear Barbell Frame 4 63 Circlips for shaft φ17 6
17 Counterweight Pole Frame 2 64 Circlips for shaft φ12 2
18 Spring 1 65 Socket Head Cap Screw M12×145 3
19 Roller Sleeve 3 66 Socket Head Cap Screw M12×125 8
20 Adjusting The Handle Shaft 1 67 Socket Head Cap Screw M12×95 4
21 Bush 2 68 Socket Head Cap Screw M12×85 4
22 Balance Iron 2 69 Socket Head Cap Screw M12×75 6
23 Spring 1 70 Socket Head Cap Screw M12×35 4
24 Spacer Sleeve Φ16×Φ12.2×12.5 12 71 Socket Head Cap Screw M12×30 8
25 Belt Pressure Sleeve 2 72 Socket Head Cap Screw M10×145 1
26 Belt Pressing Shaft 2 73 Socket Head Cap Screw M10×105 4
27 Small Shaft 2 74 Socket Head Cap Screw M10×75 2
28 Small Copper Sleeve 4 75 Socket Head Cap Screw M10×30 16
29 Small End Cap 6 76 Socket Head Cap Screw M10×20 2
30 End Cap Φ43 4 77 Soket Head Cap Screw M8×40 1
31 Shaft 1 78 Soket Head Cap Screw M8×25 8
32 Pillow Block Bearing 6 79 Nylon Lock Nut M12 26
33 Snap Spring 2 80 Nylon Lock

Item No Description QTY Item No Description QTY

 Nut M10 6
34 Torsion Spring 1 81 Nylon Lock Nut M8 3
35 Plug Φ48 6 82 Nylon Lock Nut M6 1
36 Guide Ring 2 83 Flat Washer φ13×φ24×1.5 62
37 Foot Cover 4 84 Flat Washer φ11×φ25×2 1
38 Plastic Sleeve 2 85 Flat Washer φ11×φ20×2 30
39 Small Grip 1 86 Flat Washer φ9×φ16×1.6 3
40 Bumper φ45 2 87 Flat Washer φ6.6×φ12×1.6 1
41 Rubber Bumper 2 88 Spring Washer φ10 4
42 STOPPER 2 89 Button Head Cap Screw M10×20 6
43 Bumper 6 90 Button Head Cap Screw M8×65 2
44 Front Seat Cushion Adjustment Plate 1 91 Flat Head Cap Screw M10×25 4
45 Rear Seat Cushion Adjustment Plate 1 92 Socket Set Screw M8×6 2
46 Contact Roller 3 93 Socket Head Shoulder Screw φ8×M6×16 1
47 Cushion 1
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Exploded View
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STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.
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Item No Description QTY Item No Description QTY

1 Right Stand 1 66 Socket Head Cap Screw M12×125 8

2 Left Stand 1 69 Socket Head Cap Screw M12×75 4

3 Bottom Cross Brace 1 71 Socket Head Cap Screw M12×30 4

4 Cross Brace 1 79 Nylon Lock Nut M12 12

16 Rear Barbell Frame 4 83 Flat Washer φ13×φ24×1.5 28

43 Bumper 4
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STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No Description QTY Item No Description QTY

5 Back Pad Frame 1 79 Nylon Lock Nut M12 2

69 Socket Head Cap Screw M12×75 2 83 Flat Washer φ13×φ24×1.5 6

71 Socket Head Cap Screw M12×30 2
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STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No Description QTY Item No Description QTY

11 Spacer Sleeve Φ13×Φ8.5×12.7 1 82 Nylon Lock Nut M6 1

12 Spring Cylinder 1 86 Flat Washer φ9×φ16×1.6 3

15 Auxiliary Foot Rest 1 87 Flat Washer φ6.6×φ12×1.6 1

77 Soket Head Cap Screw M8×40 1 93 Socket Head Shoulder Screw φ8×M6×16 1

81 Nylon Lock Nut M8 1
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STEP 4

71

33

17

43

83

24
32 83

68

79

83

9 92

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Item No Description QTY Item No Description QTY

9 Swing Frame 1 68 Socket Head Cap Screw M12×85 4

17 Counterweight Pole Frame 2 71 Socket Head Cap Screw M12×30 2

24 Spacer Sleeve Φ16×Φ12.2×12.5 4 79 Nylon Lock Nut M12 4

32 Pillow Block Bearing 2 83 Flat Washer φ13×φ24×1.5 10

33 Snap Spring 2 92 Socket Set Screw M8×6 2

43 Bumper 2
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STEP 5

Note：Hand Tighten Bolts and Nylon Lock Nuts.
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Item No Description QTY Item No Description QTY

7 Left Arm Frame 1 73 Socket Head Cap Screw M10×105 4

8 Right Arm Frame 1 75 Socket Head Cap Screw M10×30 4

14 Handle Connection Bracket 1 80 Nylon Lock Nut M10 4

22 Balance Iron 2 83 Flat Washer φ13×φ24×1.5 8

24 Spacer Sleeve Φ16×Φ12.2×12.5 8 85 Flat Washer φ11×φ20×2 12

29 Small End Cap 2 88 Spring Washer φ10 4

32 Pillow Block Bearing 4 89 Button Head Cap Screw M10×20 2

67 Socket Head Cap Screw M12×95 4
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STEP 6
Note：Hand Tighten Bolts and Nylon Lock Nuts.
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STEP 7

Note：Wrench Tighten Screws.
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Item No Description QTY Item No Description QTY

47 Cushion 1 58 Safety Belt 1

49 Back Pad 1 74 Socket Head Cap Screw M10×75 2

50 Headrest 1 75 Socket Head Cap Screw M10×30 8

51 Left Shoulder Pad 1 85 Flat Washer φ11×φ20×2 10

52 Right Shoulder Pad 1
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